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Product Licence
Number

Company
Name

Product
Name

Active
Ingredients

00169/0049

00169/0050

00169/0051

00169/0052

00169/0053

00169/0054

00169/0064

00169/0065

00242/0151

00242/0209

00242/0244

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Bnifen Tablets 200 mg

Brufen Tablets 400 mg

Brufen Tablets 600 rag

Bnifen Tablets 800 mg

Brufen Retard

Bnifen Syrup Double
Strength
Froben Suppositories 100 mg

Ibuprofen BP 200 mg

Ibuprofen BP 400 mg

Ibuprofen BP 600 mg

Ibuprofen BP 800 mg

Ibuprofen BP 800 mg

Ibuprofen BP 200 mg

Flurbiprofen [P Five] Milled HSE100 mg

Froben Tablets 25 mg Flurbiprofen Milled BP 25 mg

00169/0066

00169/0067

00169/0068

00169/0069

0169/0070

0169/0072

0169/0078

00169/0090

00169/0091

00169/0092

00169/0093

0221/0115

0221/0116

0221/0126

00242/0234

00242/0241

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Knoll Limited

Amersham International PLC

Amersham International PLC

Amersham International PLC

Janssen-Cilag Limited

Janssen-Cilag Limited

Froben Tablets 50 mg

Froben Tablets 100 mg

Froben SR Slow-Release
Capsule 200 mg

Froben Syrup

Furamide Tablets

Hydrenox Tablets 50 mg

Kaodene

Froben Capsules 25 mg

Froben Capsules SO mg

Froben Capsules 100 mg

Froben Suppositories ISO 0
mg
Cyanocobalamin ("Co)
Capsules
Oral Solution
Cyanocobalamin ("Co
370kBq/ml)
Ceretec

Micronor Oral Contraceptive
Tablets
Norethisterone Tablets 1 mg

Flurbiprofen Milled BP SO mg

Flurbiprofen Milled BP 100 mg

Flurbiprofen Milled HSE 200 mg

Flurbiprofen BP 50 mg

Diloxanide Furoate BP 500 mg

Hydroflumethiazide BP 50-00 mg

Codeine Phosphate fine cryst EP
0-1% w/v
Irradiated Light Kaolin BP 30 0% w/v
Flurbiprofen Milled BP 25 mg

Flurbiprofen Milled BP 50 mg

Flurbiprofen Milled BP 100 mg

Flurbiprofen HSE 150-0 mg

Cyanocobalamin ("Co) HSE 18-5 KBC

Cyanocobalamin ("Co) HSE 370 0 KBC

Exametazune HSE 0-5 mg

Norethisterone EP 0-35 mg

Norethislerone EP 1-0 mg

Janssen-Cilag Limited

Janssen-Cilag Limited

Janssen-Cilag Limited

(Micronor HRT Tablet)

Livostin Eye Drops

Cilest

Ortho Dienoestrol Cream

Levocabastine Hydrochloride 0-540 mg

Norgestimate HSE 0-25 mg
Ethinyloestradiol EP 0-035 mg

Dienoestrol EP 001% w/w

Indications
osteoarthritis and other non-
rheumatoid (seronegative)
arthropathies.
In the treatment of non-articular
rheumatic conditions: indicated in
the periarticular conditions such as
frozen shoulder (capsulitis),
bursitis, tendinitis, tenosynovitis
and low back pain; can also be
used in soft-tissue injuries such as
sprains and strains.
Also indicated for its analgesic
effect in the relief of mild to
moderate pain such as
dysmenorrhoea, dental and post-
operative pain and for
symptomatic relief of headache
including migraine headache.
Prescription Only Medicine
See PL/00169/0048.
Prescription Only Medicine
See PL/00169/0048.
Prescription Only Medicine
See PL/00169/0048.
Prescription Only Medicine
See PL/00169/0047.
Prescription Only Medicine
See PL/00169/0048.
Prescription Only Medicine
See PL/00169/0048.
Prescription Only Medicine
The treatment of rheumatoid
disease, osteoarthritis, ankylosing
spondylitis, musculoskeletal
disorders and trauma such as
periarthrilis, frozen shoulder,
bursitis, tendinitis, tenosynovitis,
low back pain, sprains and strains.
Abo effective in the relief of mild
to moderate pain in condition such
as dental pain, post-operative
pain, dysmenorrhoea and
migraine.
Prescription Only Medicine
SeePL/00169/0064.
Prescription Only Medicine

See PL/00169/0064.
Prescription Only Medicine
SeePL/00169/0064.
Prescription Only Medicine
Treatment of rheumatoid disease,
osteoarlhritis, ankylosing
spondylitis, musculoskeletal
disorders and trauma such as
periarthritis, frozen shoulder,
bursitis, tendinitis, tenosynovitis,
low back pain, sprains and strains.
Prescription Only Medicine
SeePL/00169/0064.
Prescription Only Medicine
The treatment of acute and
chronic intestinal amoebiasis.
Prescription Only Medicine
The treatment of oedema and
hypertension.
Prescription Only Medicine
The symptomatic relief of simple
diarrhoea.
Pharmacy Medicine
See PL/00169/0064.
Prescription Only Medicine
See PL/00169/0064.
Prescription Only Medicine
SeePL/00169/0064.
Prescription Only Medicine
See PL/00169/0064.
Prescription Only Medicine
Vitamin Bu Malabsorption tests.
Prescription Only Medicine
See PL/0221/0115.
Prescription Only Medicine

1. Brain Scintigraphy.
2. In Vitro technetium—99 m
leucocyte labelling.
Prescription Only Medicine
Oral Contraceptive.
Prescription Only Medicine
The progestogenic opposition of
menopausal oestrogen replacement
therapy in women with intact
uterus.
Prescription Only Medicine
The symptomatic treatment of
seasonal allergic conjunctivitis.
Prescription Only Medicine
Contraception and the recognised
indications for such
oestrogen/progestogen
combinations.
Prescription Only Medicine
1. Treatment of atrophic vaginitis
and kraurosis vulvae in post

Date of
Authorisation

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

21st July 1995

2lst July 1995

3rd October
1995
9th October
1995

9th October
1995

21st September
1995
21st September
1995

4th July 1995

1st July 1995

1st July 1995


